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The report consists of gas cylinder related test conclusions according to the TSG D7002-2023

"Pressure Piping Components Type Test Regulation ".
2. MENBHENITEN L, SNERANE. E7ERE, FLETE, BELH.
The report shall be printed out by computer, or filled in with pen or signing pen; the

handwriting shall be neat, clean and shall be invalid if altered.
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This report shall be invalid without signature of tester, checked and approval personnel,
approval certificate number of type test agency as well as special seal for type test; it shall be
additionally sealed on the perforation and indicated with special seal for type test.
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This report shall be in duplicate, one shall be preserved by the manufacturer, one shall be

archived by the type test agency.
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This report is only responsible for the received samples.
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If the application has any disagreement with the conclusions of this report, please propose

opinions in written from to the agency within 15 days upon receiving report.

7. WEHEE, HRREHIRN 1A
The preservation period for samples is one months starting from report date.
8. REKHMVFR], AINEGEZENTLR, STUEH I

The copy of this report and a single page are invalid without the permission of the agency.
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Address:  No.16 Gaoyuan Road, Hunnan Distric, Shenyang City, Liaoning Province
MR B 2R i (Post code): 110179 Hi%(Tel):  +86-24-83787353

B {5 #6(E-mail):  — fE H(Fax):  +86-24-83787353
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Conclusion for Type Test of Flame Arrester

5 %5 (Report No.): ZHX2024-405-0038
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Main Parameters of Samples
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FF5 mo H HAL #H A
No. Ttem Unit Value
1 FH k#2715 — ZCCGB-100/2.0-TIA
2 AR v — GB 5908-2005
3 NREAR mm 100
4 PH K B8 E mm 360
5 AT mm 285
6 PH KRR (D*HD mm 190%30
7 BHL K 5 H = 4 2
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9 BH K 7 111 — L]
10 BEL K BI04 I — 304
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Photos of Samples
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Technical Documents Examination
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Inspection and Test
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No. Item Sample No. Individual test report No. Conclusion
1 ARG 56 R 45 7ZC2023-0913-007 | ZHX2024-405-0038-01 EH
2 | TWEMRERIERE | ZC2023-0913-009 | ZHX2024-405-0038-02 =5
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Visual Inspection Report
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Pressure Test Report
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Nominal diameter DN100 Test pressure i I
RIS DU AR a4 IR IO bR R, SEAT PR IRRLS, RE6 45 A& 1R 5
Test conclusion TR
RIGLE R
Test results
¥ K g
f””"ﬁ? 702023-0913-007
ample No.
Ty
T}iﬂu{}\#{ 1 ) 3 4 5 6
est number
TIDRERS , , , , , /
Flame transmission or not Bk B2k BHK BH K BEL K. BH -k

RIEHE A Test photos

HE

Note

e H - F () A vH| & H i+
h“"M Datew/ ¥ 5) 39 Checked by 7{ ’*?) Date > 2 o oM

8 UL 10m




R % B SR IG IR S (FH K 28) BG088-2023A

- B R IR

Flow measurement Test Report
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Structure Dimensions of Elements Inspection Report
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Area Crimp Height Crimp Angle
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